
Appendix A 

Rock Creek Mine Biological Opinion, October 11, 2006
Part B Grizzly Bear:  Appendix A



CHAPTER 2  Description of Alternatives

Final EIS PART II: ALTERNATIVES DESCRIPTION
September 2001 Alternative V2-94

Alternative V — Rock Creek Project with Tailings Paste Deposition and Alternate Water
Treatment (Preferred Alternative)

The major modifications distinguishing this alternative from Alternative IV are the deposition of
tailings as a paste, an alternate water treatment system, an enclosed rail loadout facility, and relocation of
the evaluation adit support facilities (see Figure 2-26).  There is also a modification to the mill site and
mine portal to improve mine to mill ore transport efficiency (see Figure 2-27).  Table 2-12 lists the
[...]
time for the biological treatment system to become fully operational during mine start-up when variable
flows and conditions would be expected; the reverse osmosis system would have the primary water
treatment role during evaluation and mine start-up compared to the passive biotreatment system under
Alternative II.  Sterling expects that  the biotreatment  system would become the main treatment  system;
however, the reverse osmosis system would still be available to operate during bioreactor upsets or if
higher treatment efficiencies were required.  Also as noted, the quantity (flow rate) of excess mine water
directed to the water treatment facility could be reduced during such situations by diverting excess mine
water to the in-mine storage area. 

A schematic diagram of the biotreatment waste water process is found in Figure 2-37.  Figure 
2-37 displays the proposed layout of the water treatment facilities.  At the final design stage,
modifications to the treatment system may be made depending on a number of factors, including the
actual discharge water characteristics, the final MPDES permit limits, and the technology available at the
time.  All modifications would still have to result in compliance with MPDES permit limits and not result
in impacts significantly different from or greater than those identified in the final EIS.  If any did occur,
then the modifications would be subject to the appropriate level of additional MEPA/NEPA analysis.





FIGURE 2-38
Water Treatment Facility Plan
Rock Creek Project

NOTE:
As illustrated, the aeration pond is sized for 2,300 gpm operation.
All other facilities are sized for 650 gpm operation.

SOURCE:  Water Management Plan, Hydrometrics, Inc., 1997



CHAPTER 2  Description of Alternatives

Final EIS PART II: ALTERNATIVES DESCRIPTION
September 2001 Alternative V2-127

Mine water would flow through a buried pipeline to the water treatment facility.  Sedimentation
tanks (clarifiers) would remove a high percentage of suspended solids in the discharge water (at least 95
percent).  The sludge from the clarifiers would be taken to the paste plant and incorporated into the
tailings paste for deposition.  Water leaving the clarifiers would also flow through sand filters for final
suspended solids removal (80 percent of the remaining fraction).  The partially treated water would then
be directed to one or both of the water treatment systems depending on system capacity, amount of flow,
and other variable conditions.

Anoxic Biotreatment System.  The semi-passive biological system for treating mine water would
consist of one or more anoxic biotreatment cells, containing gravel-packed, attached-growth
denitrification reactors.  An in-ground concrete biotreatment cell designed to treat 650 gpm would be 6
feet deep and 73 x 73 feet in area (5,330 ft2).  Four of these wells would be constructed to treat 2,300
gpm (maximum design flow).  These cell dimensions are based on preliminary design data for 80 percent
nitrate-nitrogen removal at 6°C.

The pretreated (clarified and filtered) water would flow through a trickling filter to convert the
ammonia to nitrate (nitrification).  The trickling filter may need to be enclosed or insulated to allow for
proper functioning during colder seasons.

The biotreatment process would rely on methanol as the carbon source for the denitrification
process instead of the manure and straw included in the passive biotreatment system proposed and
discussed for Alternatives II through IV.  Methanol at a concentration of approximately 60 mg/L would
be continually added to the influent water.  Methanol concentrations would be monitored and adjusted as
necessary to achieve optimal nitrogen removal.  A 300-gallon tank (approximate volume) would be
located adjacent to the biotreatment system building for initial use of the biotreatment process.  A larger
tank would be installed if biotreatment proves to be successful.  Daily methanol consumption, if the
biotreatment system was the primary waste water treatment system, would range from several gallons
during initial startup to approximately 250 gallons during maximum discharge of 2,300 gpm.  
Phosphorus may also need to be added for microbial growth.  It is est imated that approximately 1
milligram of phosphate (as phosphorus) would have to be added for every 30 milligrams of nitrate (as
nitrogen) removed.

Mine water and methanol would enter the bottom of the biotreatment cell(s), and upwards flow
through the cells would be controlled by a pump.  The cell(s) would be filled with gravel and inoculated
with several hundred gallons of sludge taken from the nitrogen-removal recycle loop at the Kalispell
wastewater treatment plant.  The cell(s) should not require reinoculation.  The biotreatment cell(s) would
not generate sludge or reject material requiring disposal.  Nitrate would be converted to nitrogen gas
(denitrification) and methanol to carbon dioxide; these nontoxic gaseous by-products would be vented to
the atmosphere.  Relatively small amounts of biomass may be generated which would discharge to the
aeration pond where it would be broken down.

After biological treatment for nitrate removal, the effluent would flow to an aeration pond with a
12-hour minimum residence time prior to reaching the final monitoring point before discharging to the
Clark Fork River.  The aeration pond would be lined with 30 mil HDPE.  The aeration pond would
include a calm pre-discharge zone and a multi-level discharge structure to minimize suspended solids in
the effluent.  Excess methanol and biomass from the biological nitrate removal system would be reduced
through aerobic biological action.  Dissolved hydrogen sulfide, if present, would also be reduced through
aeration.  However, sludge containing small quantities of heavy metals may build up in the aeration pond



CHAPTER 2  Description of Alternatives

Final EIS PART II: ALTERNATIVES DESCRIPTION
September 2001 Alternative V2-128

over time.  Sampling of this sludge will be required to determine the most appropriate method of site
reclamation after the mine is shut down and mine wastewater treatment is no longer required (see
Revegetation).  At the full flow rate of 2,300 gpm near the end of mine life, the required ten-foot-deep
pond would encompass approximately one-half acre.  If the effluent did not meet discharge limits, it
would be returned to the treatment facility for further treatment.

Reverse Osmosis Water Treatment.  Reverse osmosis (RO) was selected for several reasons as
the second water treatment system instead of ion exchange, which was proposed in the draft EIS.  The
reverse osmosis system is less complex, requires less operator attention, generates a smaller waste
stream, and has no added chemicals.  In addition, reverse osmosis technology has been proven to be
capable of removing dissolved pollutants, such as nitrate, from water in many large capacity waste water
treatment facilities throughout the world.  Because the reject water or waste stream cannot be easily
disposed of at the project site, the reverse osmosis system would operate at a high recovery rate to
minimize the waste volume.  

The reverse osmosis would most likely be the primary waste water treatment system used during
evaluation and early stages of mine operation.  When the biotreatment system became fully operational,
the reverse osmosis systems would primarily be used during biotreatment system upsets or maintenance. 
It may also be used as a polishing step when the effluent did not meet standards.  During such an event a
portion of the biotreatment system effluent would be treated with reverse osmosis such that the
recombined effluent from both systems met the limits of the MPDES permit.

The reverse osmosis system would be housed in a building approximately 66 feet long, 28 feet
wide, and 20 feet high.  It would contain reverse osmosis units sufficient to treat flows up to 650 gpm,
the maximum flow expected in year 5 of production and year 10 of project life.  The modular nature of
reverse osmosis would allow simple installation of additional reverse osmosis units if reverse osmosis
were still required for the treatment of 100 percent of the mine discharge in later years of mine operation. 
These units are complete with high-pressure pumps, cartridge filters, membrane modules and all other
necessary equipment.  This operation would probably require one operator around-the clock initially and
after operations had been finalized, only a day-shift operator.  The clarifier and media filters would
probably be located outside the reverse osmosis building.

Once the influent water had undergone pretreatment for removal of suspended solids, the reverse
osmosis could run continuously and reduce dissolved ion concentrations, including nitrate, nitrite,
ammonia, and metals, by more than 90 percent.  As flows increased during the life of the project,
additional modules could be incorporated easily into the existing facility.  Routine maintenance would
include instrument calibration, chemical cleaning, and periodic membrane replacement.  Membranes
would require replacement every three to five years.

Only minimal quantities of brine (liquid waste from the reverse osmosis process containing
elevated levels of nitrate, nitrite, ammonia, metals, and other ions) would be generated if the biotreatment
becomes the primary treatment system with occasional use of the reverse osmosis.  The waste brine that
is generated, approximately 10 percent of system inflow when reverse osmosis treatment is required,
would either be stored and gradually blended back into the biotreatment treatment system or
crystallized/evaporated.  The waste would not be classified as a hazardous waste as defined in 40 CFR
261.21-261.25.  The brine or crystallized solid would not be ignitable, corrosive, or reactive and it would
be non-toxic based on EPA’s Toxicity Characteristic Leaching Procedure (TCLP) criteria (Hydrometrics



CHAPTER 2  Description of Alternatives

     14  The di ffuser would be fixed  at the bank on concrete th rust  blocks and sur rounded by cobb le rip rap to prov ide shorel ine protec tion .  It
would lie in the river channel, perpendicular to the flow of the river.  The perforations of the diffuser system would be designed to reduce the
discharge velocity to less than 2 feet per second, and allow mixing to occur across a broad  cross-sectional profile of the river.

Final EIS PART II: ALTERNATIVES DESCRIPTION
September 2001 Alternative V2-129

1997a).  Estimated concentrations of waste brine presume no nitrogen removal by biotreatment.  Waste
brine concentrations would decrease in direct proportion to nitrogen removal efficiencies in biotreatment.

The brine would be stored in 500,000 gallon, epoxy-coated, covered, vertical, bolted steel tanks
(60 feet in diameter and 25 feet high).  A single tank would provide 5 days of brine storage for the initial
650 gpm reverse osmosis facility.  Three tanks would be required to hold approximately 5 days of brine
storage for estimated maximum mine operation waste water flow of 2,300 gpm.

A crystallizer/evaporator would be installed on site to treat any reverse osmosis brine generated. 
The brine would be reduced to one 55-gallon drum of waste per day for every 250 gpm of water treated
(one drum of crystallized solid waste per 360,000 gallons of water treated).  This waste would either be
stored in drums or in a tanker trailer based on the actual waste volume being produced.  It is anticipated
that over 99 percent of the heavy metals originally present in the mine wastewater would be removed by
pretreatment through clarification and filtration prior to treatment in the reverse osmosis system so only
one percent of the metals would remain in the crystallized brine.  The end product would be a solid
which could be disposed as a regulated waste in an approved landfill such as those in Missoula,
Kalispell, and Spokane or used by fertilizer companies in western Montana, Idaho, eastern Washington,
and Canada. 

After excess water from the proposed project was treated by settling, filtration, and the waste
water treatment systems, treated effluent would be discharged to the Clark Fork River from a proposed
outfall and engineered in-stream diffuser downstream from Noxon Reservoir.  The purpose of the
diffuser would be to distribute treated water though a perforated steel pipe to allow more mixing with
river water. The in-stream diffuser also would reduce discharge velocities.14  The diffuser would be
located approximately 750 feet above the confluence of the river and Rock Creek and would run the
entire width of the river.  The diffuser would need to be in place prior to construction of the evaluation
adit for discharge of water generated during that phase of the project.  Prior to installation, a design study
would be performed to reevaluate streamflow conditions and streambed characteristics at the selected
outfall location.  The diffuser design would be finalized after the study was complete, and an appropriate
method of anchoring would be selected.  If the diffuser was relocated from the proposed location, the
agencies would need to determine how or if that affected the impact of the discharge to the river and if
the MPDES permit limits needed to be adjusted.  If the changes were significant, then additional
MEPA/NEPA analysis would probably be required.

A sewage treatment facility would be incorporated into the mill complex design.  This facility
would contain the standard aeration tank with activated sludge, a settling tank with a sludge return to the
aeration tank, and a chlorine contact chamber.  Effluent from the contact chamber would be directed to
the tailings disposal system, and sludge would be disposed of at an approved off-site facility. 

Transportation

Access to the evaluation adit and the minor improvements to FDR No. 2741 would remain the
same as for Alternatives III and IV.  During construction of the evaluation adit, access to the evaluation
adit site would be via existing FDR No. 150 and Chicago Peak Road, FDR No. 2741, and a short spur



CHAPTER 2  Description of Alternatives

Final EIS PART II: ALTERNATIVES DESCRIPTION
September 2001 Alternative V2-130

road.  Improvements to existing FDR No. 2741 would include a minimum road width of 14 feet,
improved or added road turnouts about every 1,000 to 1,500 feet, and a reconditioning of the road surface
for year-round use and maintenance.  Minor amounts of clearing may be necessary for turnouts and for
snowplowing.  The short spur road would need a 14-foot wide surface to accommodate equipment. This
work would be done in consultation with the Forest Service.  

Employees would use the parking lot at the alternate support facility site along the existing FDR
No. 150 (figures 2-26 and 2-28) and would be transported in four-wheel-drive vans to the adit along FDR
Nos. 150 and 2741.  This would limit mine-related traffic to the minimum number of vehicles needed to
transport work crews and supplies to the adit.  

Because of the year-long schedule for adit construction, it would be necessary to plow snow on
FDR No. 2741 for one winter.  Snowplowing for a portion of FDR No. 150 would occur over mine life. 
Snow removal and disposal would follow Forest Service guidelines.

FDR No. 150 would be realigned with Montana Highway 200 as described for Alternatives III
and IV to meet applicable MDT siting requirements.  This alternate route for FDR No. 150 would
intersect Montana Highway 200, 0.23 miles west of FDR No. 1022 (McKay Creek Road).  This route
would then proceed westerly and northerly over NFS lands and Sterling land as for Alternatives III and
IV.  However, FDR No. 150 would connect to an old existing road in the vicinity of the waste water
treatment plant if final siting proved the old road to be suitable.  This modified alignment would take
advantage of an existing road farther away from Rock Creek and reduces the amount of new